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SPECIFICATION . ASTM AS00 B(2010a) HEAD OFFICE. SEAH TOWER, 45 YANGHFA-RU, MAPO-GL, SEOUL KOREA _SHIPPER ()G FEaY
POHANG PLANT . 136, GOEDONG-RO, NAM-GU, POHANG
HEAT NO. %p%' F & M =% G % QUANTITY | 2
¥0. | (BATCH No ) ORDER S1ZF 4 % 7 of FZMT) REMARK
*1 PCS TOTAL LENGTH FEIGHT
1 |isiobao| Bsc 12°X12° X794 M X12.200 K 57 695,400 ¥ 50.583
2 |csikpiooio) BSC WX X704M  X12200) 2 280 600 ¥ 23 963
3 |csiaaomio] B WX X7.96M X 12200 2% 305 000 ¥ 26.047
¢ |(simisaoin| esc XM Y1270 X12.200 3 3 500 4 4.885
, . TPACT
i A T E P Y Y R e =g o |
- DIsulafo|¥|sc|N|T{ul4ls]|vi : : () |haro-| Heat
HEAT NO s<| R l' gg ; g RP AIE\, ? ; 'S' 'lt E’ g}. SE] mi{° Dicysilwlp s ceql D TB-'SILE! YIELD [ E I |ENE- gﬁﬁ%‘r
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E K AllG G EN -inG | A8 )
Ll deoftl [Tt Sl ! o | 2 3 %
Tlez G R Jowss| 3 G o1 ]e5]06 2 og [og| Psi PSi 1a10 flould 3 11
Ag wx |30 45|45
SPEC NIN 58000 46000 23
1| sB93589 G vl 2] 51 [11] 4
($H02181010) P l8]2] s [ufs L] 62030 | 47880 | 35
P |20f 1|50 |10]4
2 | sse3s10 G o l17f 1] 45 |10 2
(5H02182010) F l17|1m] 45 [10] 3 L| 68020 | 4760 | 35
v |18 %] 44 1| 4
3| sessos . 6 H|18| 14 [13]6
(SH02183010) P lis|R| 43 |12] 6 t| 69470 | ass7 | 3¢
P (19]1]4313]7
« | sq2673 G H (18] 1] 350 [10]5 ,
(§H02183040) P 18| ] 51 {16]6 L| 76870 | 53510 | 35
P l1o|m]|si|els
N p— g *1-BSC.Black Square End(90 ) *G:GO0D  +Tr.[race » THIS CERTIFICATE (S
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bl INSPECTION CERTIFICATE _E‘ch;o‘i(soio) - __BKB-1K131023-C02
1 % SeAH SeAH Steel Corp. +2 7

COMYODITY : E.R.W STEEL PIPE - P CUSTOMER MIRACERO
AET A (F)AMl Of X} 2 2 8 A
SPECIFICATION : ASTH 4500 B(2010a) HEAD OFFICE: SEAH TOWER, 45 YANGHWA-RO, MAPO-GU, SEOUL. KOREA _SHIPPER L (F)EEE MY
POEANG PLANT ., 136, GOEDONG-RO, NAM-GU, POHANG
HEAT b0, | B2 = g8 4 =% % QANTITY u] b
NO. | (BATCH NO.) ORDER SIZE e F 7 o FZ0/T) REMARK
*1 PCS TOTAL LENGTH WEIGHT
5 |(sivs o) BSC 14" X 14" X 12.70 M X 12.200 46 561.200 ¥ 74.909
9
6 || Bsc 14" X 14" X 1270 M X 12.200 K 13 158 600 i 21.170
7 |(sivmiaho) Bsc 16" X 16" X7094M X 12200 ¥ 19 231,800 ¥ 22.732
8 |(siomonaoy BSC 16" X 16" X 7.04M X 12.200 X 2 244.000 ¥ 23.929
[MPACT
HYDROSIATIC | & | VD[ F|SICIrN|BID|C|F|F|RF| zINC CoATING HE ol " TENSILE TEST
e e HH R —— S G it )| ] g |
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U & (J) ¥ N f S G v E r} e S|ALk é 2 3 %
il o1 N
T, el & psi psi
»3 5 N [suuss| «3 G 4|45 |6 7 8 [+9 #10 llould % *11
71E MAX | 30 45 (45
SPEC HIN 58000 | 46000 | 23
5| SPes9zg G H 6] 1|46 [8]7
(SH02183050) Plig|R| 45|78 L| 73820 | 47420 | 38
Plio|1]{45/8]7
6| S025040 6 H{w|1]48(9]s
(SH02183060) Pl17)2| 49 [10]4 L| 75130 | 51340 | 38
Pl18|1]a7 4
7| sq2s851 . B H 18| 1|49 |10]3
(SH02191010) P17 2]50 [11]3 L 71210 | 50610 | 36
P |18 2] 49 [11] 2
8 5025932 G H {18 1] 49 |10] 3
(SH02192010) P l17|2/ 49 |10] 3 L| 70340 | 49020 | 35
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. | H NG N 102
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g . B | +9-L.Base Wetal Longitudinal *10-E.L:Elongation (1S0 10474 3 1 B)
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|_COMNODITY L R W STEEL PIPE seAH ECGAH Steel S'-Ofp - CUSTONER MIRACERQ
TEE (F)M of 4 % 2 % 3
SPECIFICATION ASTN A500 B(2010a) HEAD OFFICE. SEAH TOKER, 45 YANGHWA-RO, MAPO-GLi, SEOLL. KOREA _ SHIPPER () EHMAM Y
POHANG PLANT : 136, GOEDONG-RO, NAM-GU. POHANG
AT N | Fyog 2 2 3 = F 8 QUANTITY ) 4
NO. | (BATCH NO.) [~ ORPER S1ZF B2 £ Z 2 of FEFM/T) REMARK
+1 PCS TOTAL LENGTH WEIGHT
5 |(mosobl Bsc 16" X 16" X 7.94M X 12 200 ¥ 41 500.200 K 49.055
{ 0
10 |(sbgasase)| BSC 16" X 16" X 1270 W X 12.200 13 158,600 | 24 383
1 [(giooen| Bsc 16" X 16" X 1270 ¥ % 12.200 ¥ 14 170.500 K 2 259
12 | sioasaoroy| BSC 16" X 16" X 1270 M X 12.200 ¥ 14 170.800 ¥ 26.250
: : - TNPACT
HYDROSTATIC | N (VDI FIS|CIRM[B|Dlc|F|r|RF] 2INc corTING CHENICAL ¢ - TENSILE TEST
TEST TrfelafolealelRIRI{LIL|EL TEST HENICAL (GHPOSITION(%) (Gage Length - 50am) = _
) i 1k ©)  Jusro-| HEAT
Dlsyialo SGIN|T{ulajilva A
i i AUEITIC|PIINID|F|S|RIN[ET NESS | TREAT
HEAT NO Secd R o lanin K|{RipeLlTl1lR 116 1|RTI¥IGHT oF ?‘ O'Ji :[;2 CiSi| M {P[S CEQ| U | TENSILE | YIELD | E 1 |ENE- [SHEAR TEST | MENT
NO | (BATCH NO.) Ef ILs|e] |EfuT|n KIE|SE|ZINCConr) 3 1% ) & & [ STRENGTH | STRENGTH RGY [ AREA
: > 1| N lal1laG 6| [EN -ivG | B 12 3
L8 [E[vs é e B :
=N 81 w1 : 4
Tl G N |causs] +3 G =4[5 |6 7 «gleg| PSI PSI 1410 fould % el
*lE HAX |30 451145
SPEC XIN 58000 | 46000 | 23
9 | s25851 6 H{1e[ 1] 45 |10] 3
(SH02192020) P 117|150 |11]4 L| 72370 | 50760 | 35
P li7f2| 4 |10]3
10 | MN935IZ G Ho[23)14| 132 |14] 2
(SH02192050) P |22)13| 13313 2 | 88610 | 64390 | 35
P 24|14 15113 2
11| ¥86503 G Ho|23{15) 156 18] 1
(SHO21920609 P |22)15{131]19] 2 1| 95580 | 66860 | 35
P |2af16[135|19] 2
12 | H86751 G Ho|2af15( 134 |16] 1
(SH02192070) P [23]15]135]17] 2 L| 93400 | 67000 | 34
P [23]14]135]|16] 2 i
. (T) «1-BSC:Black Square End(90 * ) *G:GOOD  =Tr .Trace * THIS CERTIF[CATE IS
¥ = LY LR
o1k gt ;
Q| Refer To | € o-tiHeat(Ladle) Analysis, P:Product Analysis ¥7-2'X100, 3:X1000, 4:X10000 JSSUED ACCORDING TO EN 10204 3.1
i thers B) *9-L:Base Metal Longitudinal *10~E.L:Elongation (IS0 10474 3 1 B)
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SRTIFICATE NO.: PE201403-0156-000710(5010907) INSP ECTION CERTIF ICATE L/C No (P/O Mo.) : BRB-IK131023-C02
F 9 VA * 8 7F
MMODITY E_R.¥ STEEL PIPE Se H iGAH Steel C:)!’p - CUSTONER MIRACERQ
E 3 3 ()Ml oF 4 & = g A
'ECIFTCATION ASTM 4500 B(2010a) HEAD OFFICE; SEAH TOWER, 45 YANGHWA-RO, MAPO-GU, sgo L, KOREA _SHIPPER Gl EAIC AR
POHANG PLANT : 136, GOEDONG-RO, NAM-GU, POHANG
HEAT NO. ‘?YP? 2 2 2 4 § 2 QUANTITY ) 2
.| (BATCH %0.) [~ ORDER SIZE % % 2 o ZM/T) REMARK
1 PCS TOTAL LENGTH WEIGHT
25932
(s;ic'(?zfgzog@) BSC 16" X 16" X 12.70 M X 12.200 X 13 158.600 M 24 383
20354
(sﬁs&lg‘;ogo) BSC 16" X 16" X 9.53 MY X 12.200 M 17 207.400 M 24.249
SQ29354
(Sf{&lgg’ow) BSC 16" X 16" X 9.53 WX X 12.200 ¥ 54 658.800 M 77 027
HYDROSTATIC | N [ VD[ F | S| CIRM|BID|[C|FIF|RF ZINC COATING CHEMICAL COMPOSITION(S) TENSILE TEST I;"{Eg’[m
TEST C{ITILIH|IOJEA|E|RIRILILIEL TEST ST ' (Gage Length @ 50mm) (C)  IHARD-| HEAT
DISMIA[O!YISGIN|T|UIA]AIVA NESS | TREAT
HEAT No e R (o [VEITICIEITNID Sl ElRET i of | 2121 D e s | |F s ceol D | TENSILE | YIELD | E.1 |ENE- |SHEAR TEST | MENT
(BATCH NO.) E x_? E Elut|n s 1ElselzIne C&'ﬂ 3 é”] 4 é STRENGTH | STRENGTH RGY [AREA
; N AllG = N ~ING | 78 | B
1 deold A 5 ¥ CsjaLkf [ 2 3 %
TI] NN 0 M N i i
2 G N |causs| «3 G x4 |25 | =5 «7 «5 |sg| P8I PSL 1410 [ould % *]]
WAX |30 45|45
MIN 58000 | 46000 | 23
5025932 g W l1z[1[49 ]9 s
(SH02192080) plisji1|ldae|7]|s L| 69760 | 49450 | 36
P l16|2|s0 |87
5429354 & g {17/ 1|52 |93
(SHO2192090) P lis|1]|51]8]2 L| 72220 | 49740 | 38
P l1sl2|53}s]2
$Q29354 ] G Hiwli]s2|g]3
(SHO2193010) Pl1s]1ls2{1ls L 72080 | 47570 | 36
P 17| 1|52 |10]4
sl ~ w11 § | "UBSCBlack Square End(90 ") “GiG000  wiriTeate + THIS CERTIFICATE IS
o : H h o 4
gfﬁiff" £ 1 +6-H.Heat(Ladle) Analysis, P:Product Amalysis «7-2.X100, 3.X1000, 4:X10000 ES5UED) ACCORDING/TO:EN 10704 3 1
2 E *0-L.Base Meta! Longitudinal +10-E L Elongation (1S0 10474 3 1.8)
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ABOVE SPECIFICATION AND THE RESULTS OF ALL TEST ARR ACCEPTABLE.) K, 5e AH
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